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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

12030334

(52) 229 989 1100 tel

Page / Pagina: (52) 229 989 1600 fax

1/6

Date / Dia: May 08, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order Item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
NA 11648 173326/03
[Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud:
3.500 X 0.3 INCH 080 19.69/21.33 FT
8.9 X 7.6 MM 6.00/6.50 MTS

Quantity / Cantidad: 75 Pcs/Pz
1591.503 FT
485.090 MTS

16256.900 LB
7374.000 KG

Nominal Weight / Peso Nominal:
10.26 LB/FT
15.24 KG/M

= . Specimen condition Specimen dimensions ~Test "Y.S. UT.S. Y.SJUT.S] Elongation / Alargamiento
. HeatN° } SampleN°| Condicién de la probeta Dimensiones de la probeta  |._temp .| -Eul 0.50 %. Req.
|- ColadaN° | MuestraN°®] Ls Sc | Type| Or Size _Area Temp. [Min: 290 Min: 415 Req. Max.| Lo Min.
' Tipo Tamafio Seccién | ensayo|Max: - Max: -- - :
mm mm2 °C mpa mpa in %
03219 08372 B AM Ss L 19.21 X 07.44 144,29. 1. RT 370 513 0,72 2 23.1
03308 98370 B AM Ss L 19.19 X 08.04 155,79 .| RT. 361 521 0,69 2 234

Loz !nmal Iength / Longltud inicial

“1AM: As manufactured / Segtn proceso de fabricacién
- B‘ Body/ Cuerpo
L | ongxtudmal I/ Longitudinal

Ls: Location of sample / Ubicacién de la muestra

MaxzMaximum I Max1mo

Ori: Orientation / Orientacién

Req. Max: Required maxnmum / Méaximo requendo
hReq Requlreleequendo ] '
RT: Room temperature 1 Temperatura ambrente

1 r'hls ot cate 1s |ssued bya computenzed system and itis. vahd wrth electronic signature. On the ongmal cemﬁcate the trade-mark green colore

Heat e
ColadaN°

Sample N°
‘Muestra N°

mmnunnu

Tenaris' is sﬁamped In.case the owner of the original certificate would release a copy of it; he must attest its confomuty to the original one:ta

ste cemﬁcado se emite mediante sistema computanzado yes vahdado “con firma electronica. El certificado original posee impreso el logo
Ten s color verde. En caso de que el poseedor del: cemﬁwdo entnegue una copia, debera garantrzar {a conformidad con el original haciéndose.
responsable por cualquier uso ilegal © rndebrdo Cualqureralteraclén ylo falsificacion estaré su;eta a Ia ley

Sc: Specimen condition / Condicion de la probeta

Ss: Strip specimen / Muestra rectangular
' UT.S: Ulimate tensile strengthl Re
. Y.S:! Yield strength:/ Fluencga o

upon himself the responsrbrlrty for any unlawful or.not allcwed use. Any alteration and/or falsrﬁcat:on wnll be: subjected to the law.
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= Tubos de Acero de México, S.A.
Te n a r l s : Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
' C.P. 91697 MEXICO

(52) 229 989 1100 tel
. CERTIFICADO DE PRUEBAS EN FABRICA Number / NGimero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12030334 2/6
Date / Dia: May 08, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer's Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 11648 173326/03
{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 75 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.3 INCH 080 19.69/2133FT 1591.503 FT 16256.900 LB . 10.26 LBIFT i
- jes.o x 7.6 MM 6.0076.50 MTS 485.090 MTS 7374.000KG 15.24 KGIM .

T . . : Composition % / Composicidén %
' X 100 R L X 1000 X 10000
C|{Mn] Si| Cr| M. .S |- V{Cu| Al Sn]AsjNb] Ti | Ca| B N

PRNTE - H Max | 28 | 120 - 40 | 15| 307 | 30§ 400]. 80 | 400 -

Mn [ - ]22]10] - -] -4 - <] -1 -

Digwe s [ HeatnN® | SampeN° [P Max | 28 | 120| — | 40 | 15 | 30 | 30-} 400 80 | 400 | - :
- N Colada N° | Muestra N°® Min - - - - - - - -
- 03219 98372 P 17 0.5 0 | 47 1 20
03219 98373 P 18 0.5, o | 48§ 20
. 03308, 00001 H 18 06| 1) 8| 24
: 03308 | 98370 p 185 o8 .0 | 108] 27
‘. : 0,3308 . "98371 P 19 08 2 0..| 103] 25

SUMA Nb+v
SUMA Mo+Cr+Ni+Cu+V

. Coli3SUMAND+V+TE: i P:Product/ Producto.

H: Heat / Colada

. Requ:red values Individuals / Individuales:
© . Valores requeridos Min: — L Max: 220 {0
© HeatN®.

- “Average [ Promedio

Sample N° .Specimen condition
Colada N r e o 3 Avg.
86.5 85.9
789 79.1

ce mﬁwdo se emite mediante sistema compumnzado yes vahdadc icon firma electronica. .El certificado criginal posee impreso el logo :
o : fisicolor verde. En caso de que el poseedor del cemﬁcado enlregue una copia, deberd garantxzar la conformidad con el original hauéndose .
‘Jresponsable por cualquier uso ilegal o indebido: Cualquner aﬂeraqén ylo falsrﬁmqén estaré su;eta alaley. :

This. cemﬁcate isissued: by a computenzed system anditis valld with electronic signature. On the: ongmal eemﬁwte me trade-mark green: oolo
"Tenans is stamped In.case the owner of the ongnnal certificate would release a copy of it. ie must attestits oonformny to the ongmal one takmg
upon hlmself the responsibility for any uniawful or. not aliowed use. Any alteration andlor falsification willbe: subjected to the law.

FOR03171
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- Tubos de Acero de México, S.A.

Te n a r I s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA 3§ Number/Niamero: ] Page /Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12030334 13/6
Date / Dia: May 08, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order ltem/ Orden Cliente - item: Customer’s Reference / Ref. def Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta;
N/A 11648 173326/03
{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA |CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
|Oimensions / Dimensiones: Schedule / Cédula: 4{Length / Longitud: Quantity / Cantidad: 75 Pcs/Pz Nominal Weight / Peso Nominal:
3.500 X 0.3 INCH 080 . |19.6912133 FT 1591.503 FT 16256.900 LB 10.26 LB/FT
88.9 X 7.6 MM 6.00/6.50 MTS " 485.090 MTS 7374.000 KG 15.24 KG/M -

Required values Individuals / Individuales T Average / Promedio Hardness type HRC
Valores requeridos Min:~ | Max: 220 | Var-— Min:~ [ Max— | Var— Tipo de dureza
‘Heat N° | Sample N° Specimen condition . .+ Quad. Scale Mw
Colada N° | Muestra N° Ls Sc Escala 1 2 3 Avg. .
E 03308 98370 B AM 1- 17 HRBW 86.8 87.9 86.7 87.1
03308 98371 B AM ) 1 HRBW 79.8 79.3 80.2 79.8 ‘_‘
AM: As manufactured / Segin proceso de fabricacién Ls: Location of sample / Ubicacién de la muestra MW: Middle wall / Centro = " Var: Variation / Variacion
Avg: Average / Promedio Max: Maximum / Maximo Quad: Quadrant / Cuadrante
B:,Bqdy / Cuerpo - woorrMinzMinimum./ Minimo

__Sc: Specimen condition/ Condicién de [a probeta

v Sta‘nda‘rdiorma:“ Sy . ‘Slandard]\No,rma: o]
| HeatN® '} Sample N° Result’ . HeatN® | SampleN%} = Result = '}
Colada N° | Muestra N° Resu!tado Colada N° | MuestraN°} . Resuitado

Good/BuenoJ [ 55308 98370  }: "~ Good/Bucwo.

. Thxs cemﬁcate 1S |ssued bya compmenzed systemanditis valid with electronic signature. On \he ongmal cemﬁcate the trade—mark green: oolored
; lS stamped in case the owner of the ongmal certificate would release a copy of it:he mustattest its eonformny to the original one takmg
upon hxmself the responsnbxhty for any: unlawful or.not allowed tise. Any alteration and/or, falsmczuon will.be subjeded to the law.

; Tenans color verde. £n caso de que el poseedor def oerm‘scado entregue una copia, deberd garanhzar 1a conformidad con el original hacuéndo !

i {Este certificado se emite mediante sistema oomputanzz do y es valxdado con firma electronica. E| certificado onginal posee impreso el !ogo -
. 56
s responsable por cualquier uso ilegal o indebido: Cualq'. ier ajteracion ylo falsificacion estard sujeta a laley.

__,F0R031':7:1 .




= Tubos de Acero de México, S.A.
Te n a r l s Carret. México Veracruz Km 433.7 SN
) : Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12030334 416
Date / Dia: May 08, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A 11648 173326/03
{Manufacturing Process / Proceso de Manufactura: Product Type / Tipe de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL
. BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 75 Pcs/Pz Nominal Weight / Pesc Nominal:
3.500 X 0.3 INCH 080 . 119.69/2133 FT ] 1591.503 FT 16256.900 LB 10.26 LB/IFT L
88.9 X 7.6 MM i 6.0076.50 MTS 485.090 MTS 7374.QOO_KG " 15.24 KG/M .

Pressure / Presion Time / Tiempo - Results / Resultado
Unit / Unidad. Value / Valor Seconds / Segundos ) R o
3 psi 2,970 5 S Satisfactory / Satisfactorio

Heat treatment / Tratamiento térmico: Pipe / Tubo
o Quench media of heat treatment process / Medio de enfnamento del tratamlento termlco Water/ Agua
| Temperature Smle / Escala de Temperatura: celclus ! !

Supplememary !nfommon
Informacuon Suplementana

i Manufactured by TenansTamsa

- Steel makxng process .

‘ : Electnc Arc Fumace—LadIe Fumace-Commuous Castmg Machme i
Fuﬂy Killed Steel ! \ i

Fabﬁbadé por TenarisTamsa
abncacnon del acero: !
Homo de Arco Eléctrico-Homo de Afinacién- Maquma de Colada Contmua
Acero calmado con aluminio :

Este -certificado se emite mediante sistema computanzado yes vahdado con firma electrénica. _El certificado original posee impreso el Icgo
enans color verde. En caso de que el poseedor del cemﬁwdo en!negue una copia, debera garantizar la conformidad con el original hac1éndose
responsable por cualquier uso ilegal o indebido: Cualquseralterauén ylo falsificacion estaré su;eta alaley.

FOR03171 -
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Tenaris

Tubos de Acero de-México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

12030334

Number / Namero:

Page / Pagina:

5/6

(52) 229 989 1600 fax

Date / Dia: May 08, 2012

Manufacturer’s Works Order N° / Confirmacion de Venta:

Customer / Cliente: PLJESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem/ Orden Cliente - item: Customer's-ﬁeference / ﬁef. del Cliente:
. N/A 11648 173326/03

JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: ’ Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,OCTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

|Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 75 Pcs/Pz Nominal Weight / Peso Nominal:

3.500 X 0.3 INCH 080 . 19.69/2133 FT 1591.503 FT : 16256.900 LB 10.26 LBIFT

88.9 X 7.6 MM ‘*' 6.00/6.50 MTS 485.090 MTS 7374.000 KG 16.24 KG/M

Supplementary Information
Informacion Suplementana

Material free from Mercury contamination
Not repaired by welding

Non destructive test. Satisfactory
Inspection method

.- EMI - FLVI - MPI -

ASTM AS3,10/ASME SA106,2010

API SPEC 5L,0CTOBER 1, 2007 FE. 20090101/ASTM A106 11

o MATERIAL ACCORDING TO NACE MR0175-2003

- EMI - FLVi - MPI -

T

amsaRef: 239125

Quantity
- Cantidad

: ‘;Wejght‘ “Heat N°
Peso. ColadaN°

Quantity . 1
Canhdad :

~ length

Material hbre de contaminacion de Mercuno = ,
No reparado por soldadura .
~ : Control no destructivo. Satisfactorio’
Método de inspeccién

RVt T

API SPEC 5L, OCTOBER 1, 2007 FE. 20090101IASTM A1 06, 11/
ASTM A53,10/ASME SA106,2010
MATERIAL DE ACUERDO A NACE MR0175-2003

Longrtud

(m)

1,336.91 |

407 49

(fons) 1 L
6148 ||

Nominal weight per pipe....:f

Longltud promedxo por tubo

Peso nominalipor tubo i

! upén h selﬂhe respons:bllny for any. Unlawtil or nct éllowed use. Any alteration andlor falsrﬁwuon willbe subjected 0 the law.

i1JEste certificado se emite mediante sistema computar
- FTenaris color verde. En caso de que el poseedor de!

Zado y es valldado :con firma electrénica. El certificado original posee impreso el logo :
cerhﬁwdo entregue una copia, debera garanuzar la conformidad con el originat hacléndose

- resbonéable por cualquier uso ilegal o indebido: Cua

quier: alteracion ylo falsificacion estaré su;eta ala Iey
‘ ‘ FOR03171
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / Nimero: (52) 229 989 1600 fax

12030334

Date / Dia: May 08, 2012

- Page / Pagina:

6/6

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order tem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A 11648 173326/03
IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

|Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud:
3.500 X 0.3 INCH 080 18.69/21.33FT
88.9 X 7.6 MM [ 6.00/6.50 MTS

Quantity / Cantidad: 75 Pcs/Pz
1591.503 FT
485.090 MTS

Nominal Weight / Peso Nominal:
10.26 LBIFT
15.24 KG/M

16256.900 LB
7374.000 KG

B

This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

‘|Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracién de ongen

_CUSTOMER . THIRD PARTY

- TENARIS QUALITY DEPARTMENT SIGNATURE

INSPECTION COMPANY
COMPARIA DE INSPECCION

NO APLICA
Employee Name: N/A

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

\ - {"Teparis’is stamped In case the owner of the original certificate would release a copy of it, fe must attestits conforrmty to the ongmal one takln
: upon hlmse!f me responsublllty for any unlawful or.not allowed use. Any alteration andlor faisiﬁwtlon wall be subjected to the law. v

“{This cemﬁwte is: |ssued by a computenzed system and s vahd with electronic signature. On the ongmal oemﬁwte the trade-mark green colored\ e

Teresa M. Castella Abraham

Ricardo Lozane:Ammenita i

: Este certificado se emite mediante sistema computanzado y es valldado :con firma electrénica. El certificado original posee impreso el Iogo G
- ITenanis color verde. En caso de que el poseedor del certificado enmegue una copia, deberd gamnhzar la conformidad con el original haqendose

responsable por cualquier uso ilegal o indebido: Cualquier alfsracion y/o falsificacion estard sifjetaa laey.
) » B o FOROS171.




